S= (€ @ B NIEEOOENIE parts Hanual
T

J( TR TR ARAN

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |







—. W5 # 4k /Frane assemblies

5 H/IE 5 SEMNS 4w Description & /Number
No Remark Part No. Ref.Part. A%t64
1 305520001 SM49E IRET Screw 1
2 30528001 KP60 WIS Washer 1
3 30512001 MA80 B 4 40 44 Eye Guide assy. 1
4 30511001 MA83 R 4 2H 4 Eye Guide assy. 1
5 S04016 SM132 JZETM3. 5X6 Screw 2
6 30512002 MA79 7 Holder 1
7 S01057 SM438 JEETM4X 15 Screw 5
6 20131063 MA84 e i Brand 1
9 30522001 KH48 EAas Plug 5
10 300215 VA19P EHFFHE (W0Z) Needle Bar Eye Guide 1
11 300216 MA82 54 2B () Eye Guide 1
12 201817003 SM152 IEETM3X 2 Screw 2
13 S01057 SM44B BEETMAX 15 Screw 4
14 300217 VAO5 WSk 7 Left Cover 1
15 30522072 VAO04 75 25 T 3 Sticker 1
16 30337001 MAOGE (LR Brand 1
17 30526001 PM404 BN Pin 1
18 305520003 SM670 WEET Screw 4
19 S01010 SM431 IZETMA X 8 Screw 4
20 300596 HAO06 Pk (5 325) Plate 1
21 306520001 SM44C IRET Screw 1
22 305514001 SM401 WEET Screw 1
23 30601001 HAO02 SE Root Seat 1
24 300593 HA03 T 26 4H 1 Lower Cover assy 1
25 Nut KB05 % Plug 1
26 S01057 SM438 BREETMAX 8 Screw 2
27 30622001 KB05 % Plug 1
28 30612002 MA19 il Screw 1
29 S01027 SM132 IZETM3 X 6 Screw 1
30 305511016 SM433 IEETMAX 8 Screw 1
31 30612003 HA04 il Ka Ko 1
32 306530001 SM488 BRI IBET Screw 1
33 N01001 NM410 BEREM4 Nut 1
34 S01010 SM438 IZETM4X 8 Screw 1
35 20111005 KC57 T R Oil Sight Window 1
36 20122018 KC58 EE] Oil Seal 1
37 30501003 VAO02 = Top Cover 1
38 30522024 VAO3 bHE=]) Oil Seal 1
39 30501004 VAO8 Mk B Upper Machine 1
40 305512002 SM417 WRET Screw 3
41 30511002 VA23 B Belt Cover Assy. 1
42 30537003 VA26 (R Brand 1
43 R03001 KA33 BT 2. 5%4 Screw 2
44 S05036 SM910 JRETML0 X 30 Screw 4
45 P03024 PM510 ENE d5X28.5 |Pin 2
46 P03025 PM413 TEAE & 4X 12 Pin 1
47 306516001 NK46 BEREM6 Nut 1
48 30636001 HA16 i Mg Tube 1
49 30601003 HAO1 WA B Lower Machine 1
50 30512081 VAO6 [SIETRL Eye Guide Plate 1







—. #HR##/Frane assemblies

FFg /I s | ZEMNT b Description i /Number
No Remark | Part No. |Ref. Part 44164
1 30502001 |VBO4 e B 40 Button 1
2 30527001 |VBO3 VTR Spring 1
3 305511016 [SM433 BEETMA X 10 Screw 5
4 3061200400 |HA14 26 MR A Cover Assembly 1
5 30622002 [HA13 i Washer 1
6 H05003 EMO50  |4E5 Coller 1
7 300592 HA12 AR Cover 1
8 S01003 SM438 IZEETMA X 12 Screw 4
9 30612007 |HA11 et Cover 1
10 S03002 SM460 BEETM4X 3.5 Screw 3
11 305530004 |SM162  |Jp#tipyiskizsT | Screw 1
12 305517001 |SM160 PRET Screw 1
13 30615001 |E8xxx R Needle Plate 1
14 30622003 |KH77 TR BN B Washer 4
15 S01038 HA14 g7 Cover 1
16 30612008 |HAO7 R Bracket 1
17 P01006 PM502 55X 10 Pin 2
18 30612009 [MA47 B AR R Screw 1
19 306511004 [SMO031 W2 ET Screw 1
20 NO01001 NM410 [z Rpws Nut 1
21 S01010 SM438 I24TM4 X 8 Screw 3
22 30612002 |MA19 il Ka Ko 1
23 S01027 SM132 IZETM3 X 6 Screw 1
24 306S30002 (SM473 25T Screw 1
25 306520004 [SM150  [#z4T Screw 3
26 30612010 [HAO08 B = AR Side Cover 1
27 306530003 [SM471  |iz4T Screw 1
28 30622001 |KBO5 15y 2 Plug 1
29 30601004 |HA09 B2 AR Cover 1
30 306520005 [SM445 IRE] Screw 1
31 30528001 KP60 E2 Y5 Washer 1
32 305514001 [SM404 B2ET Screw 2
33 306S30004 [SM476 WEET Screw 1
34 30601005 |HAO5 [ 2 slider 1
35 S01057 SM439 JEETMAX 15 Screw 2
36 300595 HA10 R Cover 1
37 S01060 SM630 BEETM6 X 10 Screw 2
38 40128013 |WM500 B 6. 5X 13 X0. 8 |Washer 2
39 284541 [300594 BT 26 MR AL 1







=. BRI /Feed assemblies

FE | &% | #e | 3EM4s - Description |— -/ Number
No Remark | Part No. | Ref.Part.No 4%64
1 30503005  |VCO1 IES Bushing 4
2 20128031 CL13 Hp Washer 1
3 30508001 MH73 e Ring 1
4 S10014 SM502 BEATME X 4 Screw 4
5 305514003 [SM184 2T Screw 1
6 30604001 MH56E Hi AT Crank 1
7 S05002 SM612 PEETME X 0. 75X 15. 2 |Screw 1
8 30626001 MH60 BT Pin 1
9 30503002 VCO09 W Bushing 1
10 30605003 HDO05 EFF Link 1
11 30604002  |HCO02 s A7 Crank 1
12 $10029 SM600 PEETME X 0. 75 X5 Screw 2
13 30626002  |HCO05 e pin 1
14 20123021 HC05-1 Tk Oil Wick 1
15 30602001 HCO04 ekl d Shaft 4
16 30503005 VCO1 e Bushing 1
17 20128031 KR14 o Washer 1
18 H04001 EM123 148 12 Ring 1
19 30622007 VC16 DHES) Oil Seal 1
20 201514002 |SM502 BEETM5 X 5 Screw 1
21 201514002 [SK270-2 AT Screw 1
22 30510001 VC25 (Lo Eccent 1
23 30524001 VC24 & Bearing 1
24 30605001 HEO02 AT Eccent 1
25 30508004 VC23 S Spring 1
26 S01062 SK219 IRET Screw 1
27 306511001 |SK573 — BT Screw 2
28 30617001 HC15 Pkt Needle Guard 1
29 306510001 |SK257 IRET Screw 1
30 30526008 VEO2 T Pin 4
31 20123021 VC11 T2k Oil Wick 1
32 30609003  |HC12 F e A Slider 2
33 400417 HC11 o Feed 1
34 306S30005 |SK571 LT Screw 2
35 306516004 |NM613 — AR R Nut 1
36 306S30006 |[SK570 W2ET Screw 1
37 41228024 WM600 o Washer 1
38 30614001 | Fi5 Feed Dog 1
39 3051000100 | FIRO LR A |Felt 1







. RS

ankshaft Drive assemblies

%/Cr

FE | & | #E | s%Hs x ition |2/ Number
No Remark| PartNo. | RefPartNo | © ™ Description 45464
1 300222 VDO1 g st Machine Pulley 1
2 S09007 SM603 BEETM6 X 8 Screw 1
3 S09007 SM604 B2ETM6 X 8 Screw 1
4 30522020 MD25 e Oil Seal 1
5 30528003 VDO03-2 295 Washer 3
6 400085 VD02 IR Bearing Cover 1
7 30523006  |VDO02-2 ke Felt 1
8 S01011 SM532 IEETM5X 10 |Screw 3
9 30522008 VD05 IR Washer 1
10 30524002  |VDO03-1 Pkl &  |Bearing 1
11 $10029 SM602 B2ETM6 X 5 Screw 2
12 30525001 VD04 AT Needle bar 1
13 30508008  |VCLO3 e Spring 1
14 30505016  |VCLO02D VAT 4L Rod Assembly 1
15 $S09002 SM606 WRAT Screw 5
16 3051001100 | M Co%e 2HA: Eccent Assembly 1
17 30526004 VDO7-1 Rk Pin 1
18 400048 HD13 F 4 Shaft 1







T BB 4E/Shaft assemblies

o ; = % =) %5 /Number
le Rfrrrgrk Pfftﬁo. Rgfji;tilo G Description 4tr64

1 400048 HD13 F Shaft 1

2 30526004 |VDO7-1 Rtk Pin 2

3 30603004 |HD16 [k Bushing 1

4 201S14002 |SK270 JEAT Screw 2

5 30510001 |VC25 Tty % Eccent 1

6 30524001 |vC24 ik Bushing 1

7 30605002 [HE19 HEFF Link 1

8 30508004 [vC23 £ Spring 1

9 305514009 UEET SM9/64X 40 Screw 1
10 305814010 | 25T SM9/64 X 40 Screw 1
11 30525015 |VD46 ey Gear Wheel 1
12 30509020 |KP74 B Y B Ratchet 1
13 S01024 | ______ JEAT AT PSRIEETMS | Screw 1
14 30527011 | SEAFLLLF b Spring 1
15 30510018 |VD43 BB R Cam 1
16 S07001 S IRET M3X8.2 Screw 2
17 30522011 [NQ21 bliES) Oil Seal 1
18 30605003 [HDO5 AT Link 1
19 30524005 | AR Bearing 1
20 30510017 VD44 AT Cam 1
21 305515 SK817 AT Screw 2
22 30508010 | AR Spring 1
23 30526030 |KP18-1 BT Pin 1
24 305814001 | JZAT SM11/64X40  |Screw 2
25 305511020 |SM107 AT Screw 1
26 30510016 |VD47 A7 [ R Deliver Wheel 1
27 3060900500 | SEARALE Cam 1
28 30609002 |VF22E ER Y Washer 1
29 S01011 SK278 IZETM5X 10 Screw 2
30 3060500800 | AR EREELAE Crank Assembly 1
31 305511006 |SK277 AT Screw 2
32 $09010 SM602 IEETMBX 5 Screw 4
33 30603005 |HD12 A ER Crank 1
34 30503010 |HD17 kS Bushing 1
35 $10014 SM501 BRATM5 X 4 Screw 2
36 30508007  [VCL11 48 Ring 1
37 3061300100 [HDO7 T4 2 A Cam Assembly 1
38 30604006 [HE13 7 Crank 1
39 30602003 |HDO1 B Shaft 1
40 30603006 |HD15 kS Bushing 1
41 30503005 |VCO1 M Bushing 1
42 20123021 |HDO1-1 Tk Oil Wick 1
43 30503005 |VCO1 eSS Bushing 1
44 20128031 |CL13 o Washer 1
45 30508001 |MH73 4 Ring 1
46 $10014 SM502 BETM5 X 4 Screw 2
47 30604003 |HD14 Hi AR Crank 1
48 305514006 |SM601 IZATM6X 9 Screw 2
49 30602004 |HD20 F il Shaft 1
50 20128031 |CL13 o washer 1
51 306511005 |SK438 [ Screw 1
52 3051000100 | _______ FHRL AL |Felt 1

10




11



7. BEFB4E/Looper shaft assemblies

FE | &E | s BHAFG 4 % | Description |—/Number
No Remark | Part No. | Ref.Part.No 4564
1 30603007 |HE23 £ Bushing 1
2 20128010 KL11 £ Washer 1
3 20123021 |HE14-2 T 2% Oil wick 1
4 30602005 |HE14 25 4 f-fy Shaft 1
5 201514002 |SK270-2 H2AT Screw 2
6 30510001 VC25 POy B Eccent 1
7 30524001 |VC24 M7k Bushing 2
8 30605002 |HE19 EFT Link 1
9 30508004 VC23 S Spring 1
10 30608004 |HE25 P4 Ring 1
11 S05004 SM511 2ETM5 X 14 Screw 1
12 30503013 VEO3 Bushing 1
13 S01063 SM032 I2ETM2. 5X6 Screw 1
14 306S30008 [SMO080 WRET Screw 1
15 30612012 MEO06 EAF Link 1
16 306S30007 |[ME18 T Pin 2
17 W01004 WM500 #PE 5 Washer 1
18 NO01004 NM511 IS, Nut 1
19 30604004 HEO1 EM Link 1
20 S01030 SM140 BRETM3. 5X9. 7 Screw 2
21 HO05003 EMO050 85 Washer 1
22 001016 VMRO06 OJE JEl6*1. 8 Washer 1
23 30603008 |HE17 PR A Bushing 1
24 30627001 |HE16 25 4 P Washer 1
25 30626004 HE18 EH Link 1
26 30604005 HEO3 AR Crank 1
27 S05004 SM511 2ETM5 X 14 Screw 1
28 30627002 |HEO4 B Spring 1
29 30626005 HEO0S5 HEAH Pin 2
30 S010005 SK216 BRETM3 X 3 Screw 1
31 30608003  |MH74 P4 Ring 1
32 3051000100 | RO Y e 4 4| Felt 1

12




13



. TP/ Lover

looper assemblies

B | I | MRS | BEER | | Do tion o/ Number
No Remark | Part No. | Ref.Part.No 454164
1 3060501500 /NEEAT2H A Link Assy. 1
2 306520007 |SM139 BRET Screw 4
3 30605009 HE27 INEEAT Link 1
4 N01007 NM612 R LFM6 Nut 1
5 306S30010 |HE11 JEFFIEFT Screw 1
6 306516002 |NM610 BREE (Fe) Nut 1
7 30605012 HE37 R AE Link Assy. 1
8 30603010 KQ34 s Bushing 2
9 306520008 |VMRO06 B Washer 1
10 306S30011 |HE12 FRILEREIER:  [Screw 1
11 30604006 HE13 i Crank 1
12 S05002 SM612 PRETME X 15 Screw 1
13 305516007 |NM611 R LFM6 Nut 1
14 306516003 |NM602 N F BB L) Nut 4
15 41228024 WM810 R Washer 2
16 S10029 SM601 TZETM6 X 8 Screw 2
17 30605013 HEO06 25 A I Rivit Seat 1
18 20128010 KL11 P Washer 1
19 30603009 HE20 =14 Bushing 1
20 306S30012 |ZD18 25 AR ET Screw 2
21 30624001  [WM600 SETAAS Bearing 4
22 30604007 HEOQ7 = Looper Holder 2
23 30617003 HE22 B2 4t looper 2
24 30617002 HE21 G2 looper 2
25 306511006 |SM131 PE4TM3. 5X 13 [Screw 4
26 306511003 |SK254 IS S EET [ Screw 1
27 201S14002 |[SK270 BRET Screw 4
28 30608005 ZD20 4 Ring 2
29 201816003 |NK29 R Nut 2
30 S01028 SM134 JEETM3. 5X5.7 [Screw 2
31 W01004 WM500 P85 Washer 2
32 30605014 HEO8 A ER Looper Link 1
33 306S30009 |HE10 FRAEVEREIER: [ Screw 1

14







N\~ $ 84k /Needle bar assemblies

e HVE 5 ZHE A5 4 W Description ¥ /Number
No Remark | Part No. Ref.Part.No 4%t64
1 S01005 SM132 B2ETMAX 10 Screw 1
2 30513003 VF19 R Thread guide 1
3 30502011 VF12D E1FF Needle bar 1
4 3052201200 ([VFO7 MiHES) Oil Seal 1
5 3055812004 [SM184 2T Screw 2
6 30503021 VF13 RS Bushing 1
7 30512027 WM130 o Washer 1
8 305511016 |SM431 B2ETMAX 6 Screw 2
9 30509006  |VF09 EFFEIE H Needle slider 1
10 S01011 SM532 I2ETM5X 10 Screw 1
11 30503022 VF14 RS Bushing 1
12 30509007 VF11D B Rivet 1
13 305514002 |SK216 WEET Screw 4
14 30634001 M8XXX 3k Needle Holer Assy. 1
15 30605004 VD07 i A 20 A Crank Assembly 1
16 305520008  |SK490 AT Screw 2
17 30617004 UY128GAS IRAs Needle 4
18 30613003 MOXX4-1 e S 2k Thread guide 1
19 305511005 [SK239 IEAET Screw 2
20 30503023  |VF06 eSS Bushing 1
21 305514006 (SM601 IEETME X 9 Screw 2
22 30505009 VFO01 RATAF Lever 1
23 S09007 SM600 IZATME X 8 Screw 2
24 305520007 [SK491 IEET Screw 2
25 30526011 VF16 A ER Crank 1
26 30512028 VF22 1EFEIR Cover 1
27 305811006  [SK277 24T Screw 1
28 3050402400 | _ il R 21 Crank Assembly 1
29 S09008 SM502 B2ETM5 X 5 Screw 2
30 30508006 VF05 sl Ring 1
31 30524002 VD03-1 sk |Bearing 1
32 30528003 VF04 o Washer 2
33 30503024 VF03 RS Bushing 1
34 305816002 [NK54 [ Nut 1
35 3055816003  [NK53 e Nut 1
36 3050203000 | A4 Connection assembly 1
37 S05004 SM511 IZETM5 X 14 Screw 1
38 30502013 VF02 A Shaft 1
39 30505012 VFO08 JUHE Crank 1
40 30526008 VF10 BT Pin 2
41 30123015 VC11 ek Oil Seal 2
42 S01003 SM438 IEETMAX 13.5 | Screw 2
43 20622019 | MiES) Oil wick 1
44 30509010 VF17 T 2R [ v e Thread Guide Rivet Seat 1
45 30513005 HK18 SRS Thread guide 1

16




JEBD08HF D4 XXX
JKE0DBHF=04X X =XKX

17



i E#4E/Presser foot assemblies

s #E (387 %5 P Description Hi/Number
No Remark | Part No. | Ref.Part.No 45+64
1 3013002500 | JE R A AR Adjusting Bar Assy 1
2 30512035  [VJO9 EEREFT Link 1
3 305820009 [SK518 WZET Screw 1
4 30512029 VJ13 FEAR Bracket 1
3 305516004 (MJO2 W R Nut 1
5 30527007  [MJ03 B Spring 1
6 S01005 SM438 BBETMAX 10 Screw 2
7 30509011  [VJ20 Ve A Slider 1
8 305811007 [SK502 WEET Screw 1
9 30509012 VvJo7 DERENS Slider 1
10 305811001 [SK265 AT Screw 1
11 30527008  [MJ12 B Spring 1
12 30522014 MJ23 MEES) Oil Seal 1
13 30503025  [VJ21 GEES Bushing 1
14 3052201500 (MJ17 e Oil Seal 1
15 30502015  [VJ18 JE Shaft 1
16 30616001 F8XXXX JE presser foot assy 1
17 S09008 SM502 BEETME X 5 Screw 1
18 S01027 SM332 BZETM3 X 6 Screw 1
19 30512031 VJ23 JERR Bracket 1
20 305511016 [SM431 B2ETM4 X 6 Screw 2
21 30512030 VJo3 FEAR Bracket 1
22 30526013  |VJO5-1 FT ATl Shaft 1
23 3051203200 [VJ05-2 R Lever Assembly 1
24 30504011  [VJo4 1% ] i Tighten 1
25 30527010  [VJ14 B Spring 1
26 30526014 VJ12D i Pin 1
27 3052201700 (KL20 bEES) Oil Seal 1
28 30527009 VJ10 FF 4 Pin 1
29 30503026  [VJO6D (e Bushing 1
30 30502016  |VJ02 WAL Thread Guide 1
31 3050201700 |VJO1 Tkt Shaft 1
32 30510006 VJo1-3 fLrEE Eccent Bushing 1
33 30512036  [VJ11D i Crank 1
34 S05002 SM612 BZETM6X0. 75X 15. 2 |Screw 1
35 30504012  [VJO8 ith A Crank 1
36 S05004 SM534 BZETM5 X 14 Screw 1
37 30526001 PM404 ENLAY Pin 1

18




19



+. LB /Tension spring assemblies

re | s | #e | seps ) | #ui/Number
No | Remark | Part No. | Ref.Part.No # o Description 44164
1 30512038 [VK13 Pk Bracket 1
2 30501004 |VAO8 Bl Upper Macine 1
3 S09012 SM404 HEETM4 X 5 Screw 1
4 30513009 [VK15 Tk Thread Guide 1
5 P03025 PM413 44X 12 Pin 1
6 S02003  |SM450 B2ATMA X5 Screw 1
7 30513010 [VK18 ot 2k Thread Guide 1
8 305811016 |[SM431 BREETM4 X 10 Screw 9
9 30513012 |VK11 o2 Thread Guide 1
10 30513011  [VK22 FUE57 Thread Guide 1
11 30531047 | Je Lk A A Tension Spring A 1
12 30513013 |VK17 ek Thread Guide 9
13 30601003 |VAO1 P T Lower Macine 1
14 30613004 [HKO9 Tk Thread Guide 2
15 20612062 [MW400 P Washer 7
16 306511004 [SM031 WRAT Screw 2
17 30628001 [WMO002 P Washer 1
18 30613006 [HKO5 VEPURAT )3 Bracket 1
19 30613005 |HKO06 7 it iR Bracket 1
20 30612013  |HKO3 JE LR R Bracket 1
21 NO1001 NM410 HEREM4 Nut 3
22 20612062 [WM400 ] Washer 1
23 S01010  |SM431 HEATMA X 8 Screw 2
24 30612014 |HKO1 T2k 5 Bracket 2
25 30613008 [HKO8 ek Thread Guide 1
26 S01010 SM432 BRETMA X 8 Screw 1
27 30613007 [HKO7 o2 Thread Guide 1
28 S01028 SM131 BE4TM3. 5X5.7 [Screw 2
29 30612015 |HKO02 R Spring 1
30 20612062 [(WM100 g Washer 1
31 30608007 |KN44 P4 Ring 1
32 30627004 |KN43 Je ks Spring 1
33 30612019 |KN42 et I Reservoir Assy 2
34 30602007 |KN40 e L il Shaft 2
35 S01010 SM432 HEETMA X 8 Screw 2
36 30612016 |HKO04 PR Bracket 1
37 30622004 |[MB14 1 e Plug 1







+—. JWZE#/Lubrication assemblies

= » = % = o gt B
FT;I? Re%rrg—rk IfaFrt l\ﬁ). Reﬁ‘.ﬁﬁio #o Description l\%ﬁmir
1 S01057 SM447 IBET MAX 15 Screw 3
2 20337005 KT18 Gl Brand 1
3 300077 KT16 Vi Cover 1
4 20322004 KT17 Eal Sticker 1
5 20136001 KT14 NETE AR Filter Element 1
6 30503027 ML50 sk pipe 1
7 30521012 VL14 A Tube 1
8 30121021 VL19 T Tube 1
9 305511016  |SM431 24T M4X0.7X6 Screw 1
10 30521013 VL11 s Tube 1
11 305511016 SM435 BEAT M4X0.7X10 Screw 2
12 30121022 VL16 = Tube 1
13 3052000100 |MLO1 AR Pump 1
14 30536001 VL12 k=g D h Joint 1
15 30121022 VL15 T Tube 1
16 30121022 VL17 A Tube 1
17 305513003 |SM812 I2E] M8X 25 Screw 4
18 3052101300 |VLO7 A LA Tube Assemlby 1
19 30523010 VL13 ke Felt 1
20 30511004 VLO6D hE Oil Window 1
21 H01003 EM164 K& Spring 1
22 30512040 MB15 JER filter 1
23 305511010 |SK310 HOHBZ4T SM3/8 %28 | Screw 1
24 305513004 |SM611 IBAT M6 X 14. 8 Screw 2
25 30501006 VLO1 T Oil Reservoir Assy 1
26 30136005 MWO5 Bk Joint 1
27 30121022 VL20 T Tube 1
28 20636001 KT24 sk Joint 2
29 20528014 KT56 WOHEAT B 44 Sticker 1
30 20129002 KT26*11 +0O Ring 9
31 305511016 | B2ET M4X0.7 Screw 2
32 301S30013 SK304 BEET SM1/4X40 Screw 3
33 30522018 VLO02 e Oil Seal 1
34 S05007 B24T M8 X 20 Screw 1

22




R T3

V| s el
FgaRAs | 30625003 | 30625003
R 13062500800 13062500700

23



+=. 45X¥B4/Transnission assemblies

FeE | %E | #E BHMS P— Description At /Number
No Remark| Part No. | Ref.Part.No 45164
1 30503028 [vCLO7 IR Bushing 1
2 30522019 [CL14 bEiES) Oil Seal 1
3 S05002 SM617 IZETM6X0. 75X 15.2 | Screw 1
4 3050203100 A ER 2H A Crank Assembly 1
5 30512045 [VCLO5-1 ELYay Washer 1
6 30328007 (WM600 HPE6 Washer 1
7 30504013 [VCLO6 i Crank 1
8 30503029 |VCL09 TE=S Bushing 1
9 30522020 [vCL10 MiiES) Oil Seal 1
10 305100100 |CVLO2D JEFFLH A Link assy 1
11 305516007 [NM611 WEEEM6E Nut 1
12 305520007 [SK491 WRET Screw 2
13 30504015 [VCL14 it A9 Crank 1
14 S10014 SM501 B2ATM5 X 4 Screw 4
15 30508007 [VCL11 B Ring 2
16 30502020 [vCL12 S5 HES AL 1% Shaft 1
17 S09002 SM603 JRETM6 X 6 Screw 2
18 30508009 [VCLO3 % Spring 1
19 30503030 [vCL13 IR Bushing 1
20 305516002 [NK54 B2 Nut 1
21 3050203100 FEFFLH A Link assy 1
22 305516003 [NK53 IR Nut 1
23 30502012 |VF23D FEIEFF Connection 1
24 30510010 [VCLO1 POy # Eccent 1
25 3055830005 [VCLO5 ik Crank 1
26 30603012 [HBO8 IR Bushing 1
27 30603015 [vCL23 A spring 2
28 30603016 [CL18 WEET Screw 2
29 30602006 [HBO5 i shaft 1
30 30608006 [HBO7 £/ Ring 1
31 S09013 | B2ATMA X 4 Screw 5
32 30609004 [(HBO1 Pk stop dog 1
33 S09019 | BRETM5 X5 Screw 1
34 30625002 [HBO3 ki roller 1
35 3062500600 . B At Roller components 1
36 30609001 [HBO4 Pk stop dog 1
37 30609005 [HB10 Pk stop dog 1
38 30602010 | .. h shaft 1
39 30609006 | . EEP stop dog 1
40 30635001 | . IRz Rubber roller 1
41 3062500800 R HAE Height roller assembly 1
42 3062500700 PR ES A Flat wheel roller assembly 1

24







+=. B34/ After Cam Fight assemblies

B | IE | S| B | o on s/ Number
No Remark | Part No. | Ref.Part.No 4%t64
1 305520010 |SM491 BRET Screw 1
2 30528011 |CL31 A Washer 1
3 NO1001 NM410 12 Nut 1
4 S01065 SM531 B2ET M5X 6 [Screw 2
5 30512047 |VCL25 2k 2% |Sheet Iron Link 1
6 30512048 |VCL35 JERR Bracket 1
7 S05031 SM614 124 M6 X 2(Screw 2
8 30528011 |CL31 P Washer 1
9 30503031 |CL26 GRS bushing 1
10 305520011 |SM681 BRET Screw 1
11 305520012 |SM492 IRET Screw 1
12 3051205100 |CL33 PTIR Regulator Plate 1
13 L02012 SM520 BRET Screw 2
14 30512049 |VCL23 JERR Bracket 1
15 30504014 |VCL24 il A% Crank 1
16 S01018 SM440 BE4T M4 X 20Screw 1
17 S05031 SM617 I2AT M6 X 20Screw 1
18 30509013 |VCL22 SRR |Spring Plate 1
19 30512050 |VCL34 JER Bracket 1
20 S01055 SM448 T2E] M4 X6 [Screw 1
21 305511011 |SM472 24T Screw 1
22 3051205100 | CL33 W TIR Regulator Plate 1
23 S09007 SM603 124 M6X 8 [Screw 1
24 305520013 | SM682 BRET Screw 1
25 30528012 |CL34 JEAR Bracket 1
26 3050100800 [VCL18 JRFEE Press Wheel Fight 1
27 30526020 [VCL19 BT Pin 1
28 30502022 |VCL30 ik Shaft 1
29 H04001 EM123 RS Spring 1
30 30526017 |PM302 T Pin 1
31 30527017 |CL28 i S Spring 1
32 305S30006 |CL25 AsiEsT  |Adjusting Screw 1
33 30501007 |VCL21 JERy I Finger Guide 1
34 3061000200 Ja % 45 44 | After Cam Assembly 1

26




ARIAE RS,

(k5 VAR TN e
Fasfas | 30625003 | 30625003
TRABRA (3062500800 13062500700

27




+I. BFEREH/ After Cam assemblies

= Y = i ¥ =
FE | &k | 5 | %S 2 % Description | X
No Remark Part No. | Ref.Part.No Number
1 305830007 |SM524 12%] M5X8.5 Screw 1
2 30522021 CL48 HJE 5 Washer 2
3 30526011 CL49 AR ER Iron Cover 1
4 30503034 CL50 EAF Bearing 1
5 3050501700 |CL51 A A connection Assy 1
6 N01004 NM511 12E Nut 1
7 W01004 CL48 HJE 5 Washer 1
8 30505020 CL50 EAF Bearing 1
9 B07011 CL49 VR R Iron Cover 1
10 30503034 | (s Bushing 1
11 30504015 VCL14 47 Crank 1
12 305830009 |CL47 1T Screw 1
13 S05037 SM612 IZET M6X 15 Screw 1
14 30512055 CL37 T Rk Jib 1
15 N01004 NM511 BEREMS Nut 1
16 S03003 SM451 IZET MAX6 Screw 3
17 S03003 SM451 I24T M4AX6 Screw 3
18 30625003 VCLO08 R84 Press Wheel 1
19 30512056 CL38 Y R Spring 1
20 S02014 SK373 BZET M3.5X8.5 Screw 5
21 30503063 | . IR E Bushing 2
22 NSKFC-20 | A ) VR b K Bearing 2
23 30503035 VCL15 Lt E Gear Wheel Cover 1
24 30512057 CL45 FEAR Bracket 1
25 30502023 VCL17 Bl Shaft 1
26 H04004 CL41 48 Washer 5
27 W01046 CL41 E50a0 Washer 1
28 305811012  |SM470 IRET Screw 1
29 S09008 SM502 BRET M5X5 Screw 2
30 so1065 | WEET M5X6 Screw 4
31 3050100800 |VCL18 R Press Wheel Fight 1
32 30503036 VCL31 e Bushing 1
33 W01010 WMB800 IS Washer 1
34 N01008 NM810 128 M8 Nut 2
35 30512054 | . PR Plate 1
36 3061000200 | . . J& M ES A After Cam Assembly 1

28




ZHEh e
e
e
0l m-—




+F. (1) /Accessories Assemblies

FE | #&E | #5 | %64s - Description A /Number
No Remark | Part No. | Ref.Part.No A%t64
1 40131017 | . iz dust guard 1
2 20131037 |MY02 i Oil Can 1
3 20131038 |MY03 ik Oil Can 1
4 20131039 |KY04 IRk Oil Funnel 1
5 20131041 |KYO7 6mm7s f R F Spanner(6mm) 13
6 20131042 |KY08 Tz AR Spanner(7mm) 14
7 20131043 |KY09 8mm7S AR T Spanner(8mm) 13p
8 20131044 |MY09 WANfIZE2 (1.5mm) |Inner-hexagon Driver(1.5mm 13
9 20131046 [MY08 2mmN S HRTF Inner-hexagon Driver(2mm) 13
10 30131010 [MY10 3mmN S IR TF Inner-hexagon Driver(3mm) 11
11 30131012 [MY11 Amm A 7S AR T Inner-hexagon Driver(4mm) 11
12 20131047 [MY12 SmmpN /S IR T Inner-hexagon Driver(5mm) 13
13 20131056 |KY11 6mmN /S IR T Inner-hexagon Driver(6mm) 11
14 10131002 [KY14 KRG —FIE4T 7] Screw Driver it
15 10131003 |KY17 g — 22T 7] Screw Driver 13
16 10131004 |KY16 ING— B ET T Screw Driver 11
17 20131051 |KY18 RT Tweezer 1
18 20136001 |KT14 Ve Oil Filter 1
19 30617004 |Uo113 HLEF Needle 14,
20 20131045 [MY09 HW/NFIESZ2 (1. 6mm) |Inner-hexagon Driver(1.6mm 1
21 30531029 | UL P RAFREA Parts list Instruction book 1
22 30131018 |KY21 % Chain 1




31



+75. B (2) /Accessories Assemblies

= = Sk % &/Number
No Remark | Part No. | Ref.Part.No 45164
1 30532002 | s Fight 1

32







+t. Bk (3) /Accessories Assemblies

F5 | #&E | B | 3E45 N | #E/Number
No Remark | Part No. | Ref.Part.No o Description 45164
1 30122029 [206338 TR T Rubber cushion 4
2 301S16008] 206336 FEI8 [ T e B Nut 4
3 3015300174512 FEM A S FiekT | Bolt 4
4 20131029 [KX08 KR Washer 8
5 30122029 [KX09 FEARIRIR B Rubber cushion 4
6 30103078 | ___ . iR T EE Spacer 4
7 30122031 | TR A Rubber cushion 4
8 30531027 | iR ==y Accessory Box 1
9 30532001 [VNO1 JK8008 2244k Rest board 2
10 301S30018( ________ BRET Screw 4
11 30531025 | . WA (D Box 1
12 30531026 | Wk CF) Box 1
13 30531028 | ___ . ik ] Paper Box 1

34




AR UEAC S QBAJK11-2003
Standard code of the products: QB/JK11-2003

I\\\ ﬁ ili i']I T"

JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

G LR 7N 42 2NMNAR fn /IR 2 ol

ZHEJIANG NEW JACK SEWING MACHINE CO.,LTD.

@ AT Hit(Address of Company):

ANTHIIENIZAEEISS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EMHEEE(Domestic Trade Department):

HiE(TEL): 0086-576-88177788 88177789

fEH(FAX): 0086-576-88177758
® [E & (International Trade Department):

H{&(TEL): 0086-576-88177782 88177774

f£H(FAX): 0086-576-88177787

® F{# (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
£ H(FAX): 0086-576-88177775

@ %FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FROAEN, BFSTEE, MDD,

You will be not informed if the file has been revised. Please set sample as standard.

® 20139




	8008HF说明书.pdf
	JK-8008HF型多针缝纫机使用说明及零件样本.pdf
	JK-8008HF型多针缝纫机使用说明及零件样本.pdf





